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Report No. RSZBHST150715201
List of Attachments:
Appendix 1: 1 pages of Photo Documentation

Summary of testing:

Tests performed (name of test and test clause):

Test items Sample Number
T.1: Altitude simulation / 7 /& f&
T.2: Thermal test / i &l i

T.3: Vibration / #fz ) B1# -B8#
T.4: Shock / itz

T.5: External short circuit / #1435 B

T.6: Crush / # /& C1#- C5#
T.7 Overcharge / i$ 78 BO# - B16#
T.8: Forced discharge / 5 fill i Co# - C25#

The sample’s status is good.
BRI REF

The conditions of the batteries of samples No. B1# to B4# are at first cycle, in fully charged states.
PSS B1# to B4# 5 —IRFEHA 77 e A 6 2 78 RS B it

The conditions of the batteries of samples No. B5# - B8# are after fifty cycles ending in fully charged
states.

P o BS# - B8# 9 T+ XA 78 5 SR AU 58 4 70 HEUIR AR O R

The conditions of the cells of samples No. C1# to C5# are at first cycle at 50% of the design rated
capacity.
B 5 C1# - CHHNEE — IRTEIR 70 78 F A 39 70 ¥ AR AR B I 50 % R A AY FELS

The conditions of the batteries of samples No. B9# - B12# are at first cycle, in fully charged states.
P A G5 BO# - B12#J9 5 — IRIEH 7 I A W5 72 & 78 RS I A itb

The conditions of the batteries of samples No. B13# - B16# are after fifty cycles ending in fully charged
states.

e b 4 5 B13# - B16#Y L TR FE iR A W5 sE 2 78 RS B Lith .

The conditions of the cells of samples No. C6# to C15# are at first cycle, in fully discharged states.
B 5L 4 5 CO# - C15#9 5 — IRUETA 70 I HE JA B 78 A HCHUIR AR U FEL S

The conditions of the cells of samples No. C16# to C25# are after fifty cycles ending in fully discharged
states.
B4 5 C16# to C25# i+ URAE ¥ 70 i L A 11U 56 S RUR & ) RS
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Report No. RSZBHST150715201
Test Procedure:

1.Each battery type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence on the
same battery. Tests 6 and 8 are conducted using not otherwise tested batteries. Test T.7 may be
conducted using undamaged batteries previously used in Tests T.1 to T.5 for purposes of testing on
cycled batteries.

B PR B A I R HEAT T A T8 RIS o it BT ZEAR [ () — ALt BT RO TAET5. i1
WTOMT.BMAF AR 7 IMRI L AT . RIST.7 7] LI S AT IR I T. 1 7.5 " 4 F ik A AR A5 R et it
7, BMER SBHAT AR sk .

2.In order to quantify the mass loss, the following procedure is provided:
Mass loss(%)=(M1-M2)/M4x100
AT EAFETR, THUTARITE: FEH K (%)=(M-M,)/M;x100
Where M, is the mass before the test and M, is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as "no mass loss".
A MR IR HT AT &, MR R58 5 IR & . R B3R R A FRATFI I EUE, AL LR R K.

Mass M of cell or battery Mass loss limit

R R R VU ) O iR AR BRAE
M<1g 0.5%
19=M=75¢g 0.2%
M>75g 0.1%

3. Intest T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly,
no rupture and no fire and if the open circuit voltage of each test battery after testing is not less than
90% of its voltage immediately prior to this procedure.

FEINRTAETAS, BBBE L TER. Tt LA, THRMLE K, 3 B850 il E i
J& B B8 B AN /N T HAE AT IX — iR 30 AT R 7 90%

. N

F 2% 7 a
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Report No. RSZBHST 150715201

Possible test case verdicts:

IR E

- test case does not apply to the test object ................ " N/A

F5E ANE I F I R

- test object does meet the requirement ..................... " P (Pass)

TR A& A E

- test object does not meet the requirement ............... " F (Fail)

WRATF & E

L€ S e U P :

Date of receipt of test item ........cccccrevrrvcniicricnicnnns 1 2015-06-29

Date (s) of performance of tests.........cccocercerrerrnrnnne * 2015-06-30 to 2015-07-13

General remarks:

The test results presented in this report relate only to the object tested.

AR B GE RS IE AR i 7 5T .

This report shall not be reproduced, except in full, without the written approval of the Issuing testing
laboratory. A4k & K% ALK = B AHEAR T EH .

"(See Enclosure #)" refers to additional information appended to the report.

"(See appended table)" refers to a table appended to the report.

Throughout this report a point is used as the decimal separator.

\“v o\

BiR sk

General product information:

The batteries, model no. BL2200F6034501S2PZAL, are Rechargeable Li-polymer Battery and used in port-
able applications, consist of single Rechargeable Li-polymer cell, model no. GP603450.
Additionally, details information of the cell and battery, as following:

Product name Rechargeable Li-polymer Cell Rechargeable Li-polymer Battery
Type/model GP603450 BL2200F6034501S2PZAL
Nominal voltage 3.7V 3.7V

Rated capacity 1100mAh 2200mAh

Recommended charging 4.9V 4.9V

voltage

Maximum charging 550mA 1100mA

current

Maximum discharging 1100mA 1100mA

current

Discharge cut-off voltage | 3.0V 3.0V

Dimensions - 12.8mm X 33.5mm X 51.0mm
Weight -- 44.0g

The final evaluation of the battery must be conducted in the end product for which the battery will be
used.
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Report No. RSZBHST 150715201

UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

38.3.4.1

Test T.1: Altitude simulation/&; EEAE#)

P

Test cells and batteries shall be stored at a pressure
of 11.6 kPa or less for at least six hours at ambient
temperature (20£5°C)/K B 5 Al B 1L 7

IR N2025°C. K EAA KT 11.6kpafI 3 5id
EAF A>T

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.
(SRS ER: TRESA. LRE. L8
M. . TR ULICE KR S EL
B BT B B TR AN T I BT % B SR 990% . HEIT
ST B 77 T B BE R AN & T 578 A0 R S A R R
.

No leakage, no venting, no
disassembly, no rupture and no
fire. / L. LEM. L 7
. TR TE KL R

The data see table 1.
[ IAEHE WL .

38.3.4.2

Test T.2: Thermal test/i& B iR

Test cells and batteries are to be stored for at least
six hours at a test temperature equal to 75+2°C,
followed by storage for at least six hours at a test
temperature equal to - 40£2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10 times,
after which all test cells and batteries are to be
stored for 24 hours at ambient temperature (20
+5°C). E W MR 75+2° CRIFR i B £ /06
ANNEF, IR TIAE- 40+2°CHIIA I H s E =06/
B o 01 B 48k 1 B K ) BRI 8] A9 3040 . AU g 24
107%, a4 FE M ITE2045° CI R 5 rh gf B 24/
A,

For large cells and batteries the duration of
exposure to the test temperature extremes should
be at least 12 hours. /X KL,  7E &R FIIGHER F
JBCE A [A] BR2> 124 N

N/A

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.
[FESFBEBFFEER: TREHRKL. LR, £E
M. TCoE. TTBERCILIE KR, B aibl
R HF B B FEAME T U A0 T B LR H990% . 1T
KT B R 77 T B SR AN IE H T 58 4 R i Y RS A R
.

No leakage, no venting, no
disassembly, no rupture and no
fire. / i LEM. L 7
fif. TR ULRTCE K R

The data see table 1.
1R AR .
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Report No. RSZBHST 150715201

UN 38.3

Clause

Requirement + Test

Result - Remark Verdict

38.3.4.3

Test T.3: Vibration/iE3)

P

Cells and batteries are firmly secured to the
platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit
the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz
and 200 Hz and back to 7 Hz traversed in 15
minutes. This cycle shall be repeated 12 times for a
total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One
of the directions of vibration must be perpendicular
to the terminal face. /FF & 2 201 4= [f Hh 2 R FE IR T &
&ifi b WHLUESZEN, L7HZIE £ 200Hz,
RIGRL BB THZ 9 —AMER, —DMEAFFLEE157,
Bho XS ZASEARIEE Y7 A IR 120K, 343
AN o Forp — AR 7 [ 0 AR 3 ELARE L B AR M
Tl

The logarithmic frequency sweep shall differ for cells
and batteries with a gross mass of not more than 12
kg (cells and small batteries), and for batteries with a
gross mass of more than 12 kg (large batteries). /%t

F R EA KT 12kg AR i (SR /) Bt ) 0 5 & L
12Kgf FLIt (R FRLIB), XY BN A

For cells and small batteries: from 7 Hz a peak
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is increased to
200 Hz. /3¢ F s AN, X8R5y WTHZIT
SRARFE 1 gn i B K IE & BB E 9 18Hz, MRJE KR
IEARFFFE0.8mm (A fmFZ1.6mm) H- 54 i 2 B 3 i
KON E % F8gn (SH#49 A50Hz), 4 B AN OR
FF/C8gnE F 4 Z 1 11 $200Hz,

For large batteries: from 7 Hz to a peak acceleration
of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm
total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25
Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased

to 200 Hz. /%Ki, XHEEBN: MTHZIF AR
FE1gnif BN B BBV A918Hz, ARERHRIEDR
7E0.8mm (AL 1.6mm) 1IN B 2 & oK
WA FI2gn (L1 N25Hz), KoK s IR FFE
2gnHE 2% 58 in£)200Hz .

N/A
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UN 38.3

Clause

Requirement + Test

Result - Remark Verdict

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if
the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular
mounting position is not less than 90% of its voltage
immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and
batteries at fully discharged states./&: 1 B 7R &
ZOK: TREMKR. TiRB. TEM. L. Tl
KUK TCAE KA B E IR 5 ) FF B R A
B F SR AT T B BB R 190% - LTI T B 7 T ) 2
SRANIE A T 58 SR B LR L

No leakage, no venting, no
disassembly, no rupture and no
fire.

| Tl EEM. L. T
MR UK LH KR

The data see table 1. P
A EHE WA

38.3.4.4

Test T.4: Shock/md7

Test cells and batteries shall be secured to the
testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.
Each cell or battery shall be subjected to a half-sine
shock of peak acceleration of 150 gn and pulse
duration of 6 milliseconds. Each cell or battery shall
be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of
three mutually perpendicular mounting positions of
the cell or battery for a total of 18 shocks. /LLF& ] 1
FEZR[E e F A M. XT8N LAEAE 150gn
(BRI S, PkihFFgiems. FAFE ML
FHE=AHAHE BB M IES REZ =K
Wi, BEERTAEZ=RME, BHEET18K
.

However, large cells and large batteries shall be
subjected to a half-sine shock of peak acceleration
of 50 gn and pulse duration of 11 milliseconds. Each
cell or battery is subjected to three shocks in the
positive direction followed by three shocks in the
negative direction of each of three mutually
perpendicular mounting positions of the cell for a
total of 18 shocks. /K HLiE FIK it 4142 52 i K id
FE50gnFA ik LR (8] 1 1ms ¥ IEZ . &4
R 6 ZAE = TLAREE LI i 24 77 (L I EEJT [ £
Z=kmil, HEERGREZ =R, BIER
18K

N/A
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UN 38.3
Clause Requirement + Test Result - Remark Verdict
Cells and batteries meet this requirement if there is | No leakage, no venting, no
no mass loss, no leakage, no venting, no disassembly, no rupture and no
disassembly, no rupture and no fire and if the open |fire. / LR LE M. T4
circuit voltage of each test cell or battery after testing | 7. 5 22 1) 2 T 25 kI
is not less than 90% of its voltage immediately prior %,
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at The data see table 1. =
fully discharged states. IR EE
[HUS IS 2K TREMK. LRK. LE '
M. T iE. THRURTE KR O di i
A AT % B AN T B FF 6 R 1990%
ST 5% T B 77 TR O 2 SR AN - 5 2T R RS
FELI o
38.3.4.5 |Test T.5: External short circuit/4M #5455 P
The cell or battery to be tested shall be temperature
stabilized so that its external case temperature
reaches 55+2°C and then the cell or battery shall be
subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 55+2°C.
This short circuit condition is continued for at least
one hour after the cell or battery external case P
temperature has returned to 55+£2°C. /{55 il i 1 45
IREERREAESS £2°C, LAME FEAIMRIGAE A S
5542°C, #R/GH5FE IEFUR A /N T0.1BR AR Y . et B
[l B FEATAERE , AF AR SMRIRERE B)5522°C 2 R
RIFHBRE 1N U E.
Cells and batteries meet this requirement if their No disassembly, no rupture
external temperature does not exceed 170 °C and | and no fire during the test and
there is no disassembly, no rupture and no fire within six hours after the test./
during the test and within six hours after the test./fi | 7z i35t F o LL % 2 JE6/ /NI
SR & 2R EMRERETURZFEENDMY |y, shEEREE170° C,
W, SARIBEABIEI70°C, HELEME. TR |30 /0B, TRELRTLEE L P
THE KR KE. BB EE.
The data see table 1.
1 PR EAE W2
38.3.4.6 |Test T.6: Impact / Crush/#&H/HE P
Test procedure — Impact (applicable to cylindrical Prismatic cell/ 75 J% B &
cells greater than or equal to 18 mm in diameter) /3 N/A
(@& TEERTHE T18mmi A B HL)

Project No: ST150715201
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UN 38.3

Clause

Requirement + Test

Result - Remark Verdict

The sample cell or component cell is to be placed on
a flat smooth surface. A 15.8 mm+0.1mm diameter,
at least 6 cm long, or the longest dimension of the
cell, whichever is greater, Type 316 stainless steel
bar is to be placed across the centre of the sample.
A 9.1 kg£0.1 kg mass is to be dropped from a height
of 61+£2.5 cm at the intersection of the bar and
sample in a controlled manner using a near
frictionless, vertical sliding track or channel with
minimal drag on the falling mass. The vertical track
or channel used to guide the falling mass shall be
oriented 90 degrees from the horizontal supporting
surface. 44 G IFE — MR ADCHE i B —
H1EN15.8 mmz 0.1mm, KEAR/NF6cmiI3164
PRI P RCE SR, KRR 891 kgx0.1
kg B M 61£2.5 cm i) =5 FE 7 [l B i

N/A

The test sample is to be impacted with its
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mm=0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to
besubjected to only a single impact. /457 i o ff1 £
dh, NS5 S E B R T AT H S BUBAERE f O 1
BH%15.8 mm0. 1mmE R MMM MEL. 1
FEf Rz —ikiE S

N/A

Test Procedure — Crush (applicable to prismatic,
pouch, coin/button cells and cylindrical cells not
more than 18 mm in diameter). /£ & (3& F T 4%
e R, 8 /4 B e F AN 18mm i 3]
FETE BaitR)

Prismatic cell/ 77 7 5 it

A cell or component cell is to be crushed between
two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until
thefirst of the three options below is reached. /¥4 +F
SIBER N PIIZ EE R, $FHEAEERmA, EH
— /Nl A S K2 N1 .5emls. BE R RREEH
17, BEHILLR =S —

(a) The applied force reaches 13 kN+0.78 kN;
/it 7715313 kN+0.78 kN

(b) The voltage of the cell drops by at least 100 mV;
IFE dn R U R B 222 100mV

N/A

(c) The cell is deformed by 50% or more of its
original thickness. /Fith 8 %14 5 46 /5 5 1150% LA
s

N/A
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UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its flat
surfaces. For cylindrical cells, the crush force shall
be applied perpendicular to the longitudinal axis. /4%
FET BEEAR F S A A 8 I — TR . 4/ T T
HUS IR E . BRI S N E 1
Ji A& o

Each test cell or component cell is to be subjected to
one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using
test cells or component cells that have not
previously been subjected to other tests./&~FE i
REHES, FAEREZ L. HESRERE S
R B EE6/N .

Cells and component cells meet this requirement if
their external temperature does not exceed 170°C
and there is no disassembly and no fire during the
test and within six hours after this test. /8 &5 & 2
K FEIAS B UK ZE6NNT A, SMRIBEAD
#id170°C, JEH L EMTE KRR KA.

No disassembly and no fire. /7¢

R TE KR K.

The data see table 2.
A HE W22,

38.3.4.7

Test T.7: Overcharge/id 7

The charge current shall be twice the manufacturer's
recommended maximum continuous charge current.
Tests are to be conducted at ambient temperature.
The duration of the test shall be 24 hours. The
minimum voltage of the test shall be as follows: /7t
FIRT, DA2RE Y 1 P BPR Y B K Fe5 8 78 L FRL N
FEM T, JURET A 924/t o U A /) i R
O

(a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V. /41
SR 125 P EL AR A S R R R AVERIE 18V, AR A B
7 B B PR A2 1) 385 PR PR ) A K 7 R LR T A B
22V FIEINE .

The voltage of the test is 8.4V,
and the current is 2.2A.

/M 8.4V, LI 2. 2A.

(b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge

voltage. /4n Rl i& i B PR A 78 o W R B 18V, Al
TR B/ 0N 78 H, HE R 1% 2 ) e B A R OR 78 L L
f91.24%

N/A

There is no disassembly and no fire during the test
and within seven days after the test. /72132 A A1
RIERETRA, T RNTE KA.

No disassembly and no fire. /7G
iR, BEKINREE

The data see table 3.
IR EHE LA 3.
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UN 38.3

Clause

Requirement + Test

Result - Remark

38.3.4.8

Test T.8: Forced discharge/3: il /i /.

Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer. /fEZIRTF, # 8B EERE12VH
B F TR, L E R R AR A
H a8 LI ) 1 A PR B BB KT O

The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall
be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the

initial test current (in ampere). /& 5T [F1 780 B it i
R BEAE A B B & IE RN Th I BOKERTE,
A e 8 ) TR (8] (NI ) o B e 2 R R LA A6
HIJL (2 5).

There is no disassembly and no fire during the test
and within seven days after the test./7E#l i - 1l
RIEMETRA, FERESBHTE KRR KE

IS5 RMTEHE KR EE.

The data see table 4.

1 AKE W R4

No disassembly and no fire.
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Report No. RSZBHST150715201

Appendix 1

Photo Documentation
Details of: Fig. 1 — Front view of Battery
Details of: Fig.2 — Back view of Battery
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